@ AQUAGIASS.

Installation Manual

)

|

7\
é>
W

)

Y s B (B |
[ %Y Y

7

({

Round Shower Enclosure Kit

Please record the model number found on the front panel of the box.

Model Number:

Retain these instructions for future use.

P/N 27766 03/12




PARTS INCLUDED

Enclosure

(7125;2.9 cm) [;:[

See enclosure
parts on pages
3and 4.

Left side
panel

=

Wall Set

[ \ \\\\\ ;
[\ W\ \;

g

X

Right side
panel

72"
(182.9 cm)

N

42-9/16"
(108.1 cm)

35-1/2"

37-
(95.7 cm)

11/16"

&)

P/N 27766 03/12



WALL SET PARTS INCLUDED

Description

(Quantity)

Description
(Quantity)

Description
(Quantity)

M5 x 20 mm
m© panhead screw
4)

M5 washer 4©‘ M5 nut
\ep/

(8)

(4)

ENCLOSURE PARTS INCLUDED

Description

(Quantity)

Description
(Quantity)

M4 x 12 mm panhead screw

Em (4)

e #6 x 3/8" panhead screw

= ®

#8-32 x 3/8" trusshead screw

€Iﬂ]]]]]]l (4)

TN o

#8 x 1-1/4" panhead screw

#6 x 3/4" panhead screw #6 x 1" panhead screw
(= (>
2 (8)
Roller block
(4)
Roller Clip Assembly Door Handle Assembly
Nylon
roller
N\ [N
(( #8-32 x 3/8" 18-8 / X
G Trusshead screw #6 x 3/4" SS
N phil panhead S Tl
Lock washer %
@
Roller clip ‘@ i
M4 x 12 mm Roller clip
Panhead screw cap

)

P/N 27766 03/12



ENCLOSURE PARTS INCLUDED (Continued)

Wall jamb
T

Wrench
\%

M5 Washer

M5 x 20 mm
Panhead screw

M5 Nut

Left wall panel Right wall panel

//\
Roller clip [
—\__dm .
R | >4
?K N ——— Roller 1T 1|,
block

\
\\__ l\\/\ = ——/

i e Wall jamb

A
—
[ g
Handle Y
Single door
assembly ;
& \E/g o
' / . Roller @\
Roller clj -
Stationary p block Roller clip
panel s ™

- k o8

Rubber gasket —> ‘.
Paper gasket ——> ®

Nut —>

\_ J

Drain cover —>
s

assembly

P/N 27766 03/12



REQUIREMENTS FOR SUCCESSFUL INSTALLATION

’ A\ CAUTION: DO NOT use drywall screws during installation. Product damage will occur and void the warranty. ‘

’ A\ CAUTION: The entire bottom support must be in contact with a flat, level surface. ‘

’ A\ CAUTION: Handle glass with care. Tempered glass may break if the corners are hit against hard surface. ‘

o Read complete instructions before beginning installation.

O These instructions include suggestions for plumbing installation that we believe to be reliable. Local building codes
vary and could supersede those suggestions. If you are not confident in your ability to perform these tasks, contract out
those tasks you need help with or use a professional installer.

o Confirm that your model will fit in intended location and plumbing fixtures are located where required before beginning
installation.

Walls must be solid, plumb and square. This shower kit has been designed with some adjustability for minor alignment
problems, but a poor foundation will result in a poor installation.

If installation surface is not level, use leveling compound or mortar bed for proper installation.
Use drop cloth to protect base from damage during installation.

Do not install in areas where temperature may drop below 32°F (0°C).

Allow product to reach room temperature for 30 minutes before installation.

Two people recommended to install this product.

Wall should be 1/2" (1.3 cm) moisture-resistant drywall. Surfaces must be free of dirt and other residue. Painted
surfaces must be sanded.

Do not install panels over ceramic tile, plywood, or wallpaper.

Dry fit all panels before applying adhesive.

Apply adhesive to drywall using 1/4"” v-notched trowel. Cover entire area behind panel.
Follow manufacturer’s instructions for adhesive dry time and ventilation precautions.

Rough plumbing and base must be installed before panel installation.

(@

P/N 27766 03/12



TOOLS AND MATERIALS REQUIRED

SR I A SN e

o #2 Phillips Masking or
Safety glasses Utility knife screwdriver Adjustable wrench Shims Stud finder painters’ tape Drop cloth

AL Ny, NN TRy S e D

Square Level Tape measure Pencil Caulk gun Adhesive Sealant 1/4" v-notched

(2 tubes) (1 tube) trowel
&/
1 Extension bt #2 Phillips bit Hole saw Drill bits ~ 1-1/4" screws #6x 2" and
holder (for use with (sized to 3/32" (zinc or stainless;  #6 x 2-1/2"
Mallet Drill extension bit holder,  accommodate 1/8" panhead or drywall screws
enclosure only) plumbing fixtures)  3/16" roundhead) (zinc or stainless)

B 1”"x 3" and 2" x 3" lumber for support boards

B Lumber for bracing

B Water and drain line materials and fittings

O Rags or padding to protect product during bracing
@ TIP: You may want to install insulation.

BASE INSTALLATION

Proper Instructions For Proper Installation

Installed correct) INCORRECT INSTALLATION!
P Wall Do not install product with any air gaps under
r \ J » bottom support or product damage will occur.
P /_\
Bottom support 4 \ J
T base i al \
0 ensure base is 1
installed correctly, \ ) \Sh/m
entire bottom support golomizeet \r gap
must contact a flat, ~_
level surface. Y L \

/ Air gap/ Ledger strip
Bottom support on wall

A\ CAUTION: Entire bottom support must be in contact with a flat, level surface.

A\ CAUTION: IMPROPER INSTALLATION may result in failure of this unit.

@ TIP: If installation surface is not level, use leveling compound or mortar bed for proper installation.

6
= P/N 27766 03/12



BASE INSTALLATION (Continued)

1. Symbols and Descriptions

I APPLY ADHESIVE where indicated. Apply 1/4" to 3/8"
round bead.

© APPLY SEALANT where indicated.

2. Disassemble Drain

A\ CAUTION: A situation which, if not avoided, could
result in property damage or other undesirable conditions.
Product damage will occur and will void the warranty.

IMPORTANT! Instructions which, if not followed, could
result in property damage. Product damage may occur
and will void the warranty.

3. Attach Drain Body

B Drain comes pre-assembled.
B Remove drain cover and rubber seal.

@ TIP: Use a flat tool, such as a screwdriver, to remove
drain cover.

B Unscrew nut and remove paper and rubber gaskets from
drain body.

4. Secure Drain

Drain body

Drain hole

Base

~~—_~< — Drain body

Q <— Rubber gasket
Drain body
Base <~— Paper gasket

© APPLY SEALANT to the edge of the base drain hole.

B From underside of base, slide rubber gasket and paper
gasket onto drain body.

A\ CAUTION: Plumber’s putty will degrade base material.
Do not use plumber’s putty to seal between drain and
base. Use latex/acrylic sealant or gasket.

B Thread nut onto bottom of drain body until tightened.

A\ CAUTION: Do not overtighten drain.

B Place drain body into drain hole.

(7
7

P/N 27766 03/12



BASE INSTALLATION (Continued)

5. Verify Base Fit

6. Mark and Drill Holes

B Position base as shown.

A\ CAUTION: Entire bottom support must be in contact
with a flat, level surface.

@ TIP: If installation surface is not level, use leveling
compound or mortar bed for proper installation.

7. Install Drain Access

B Trace outline of drain and base on floor.
B Use stud finder to determine stud locations.
@ Tip: Use drywall anchors if unable to locate studs.

A\ CAUTION: Drill 3/16” clearance holes into flanges only.
Do not drill 3/16" holes directly into studs. Drill chuck can
damage panel. Use an extended bit holder to reduce risk of
drill chuck hitting panels.

B Drill 3/16" holes at all stud locations on flanges.

8. Apply Adhesive

B Cut drain access and install 2" drain pipe.
g Drain pipe should be 3/8" above subfloor.

Y APPLY ADHESIVE on floor using trowel, staying within
pencil line.

B Place base on adhesive-covered floor.

(8)
8)

P/N 27766 03/12



BASE INSTALLATION (Continued)

9. Secure Base

10. Install Drain Seal and Cover

Flanges

&
&

1-1/4" screws

(panhead or roundhead,

not provided)

0

\=—
= %App/y ,
soapy water

2-1/2"
scrap pipe
Flush with pipe

Rubber
seal

Drain cover

>4

@ TIP: Place drop cloth in base and stand inside base to
press it to floor when securing to wall studs.
B Secure flanges to wall studs with 1-1/4" screws (panhead
or roundhead, not provided).

B IMPORTANT! Gaps between flanges and studs must be
less than 1/8". Insert shims to fill gaps.

A\ CAUTION: Do not use drywall screws. Use panhead or
roundhead screws. Do not overtighten screws, this can
cause base to crack.

a Apply lubricant to rubber seal,

pipe, and drain as shown.

B Tap rubber seal into drain body until it is flush with pipe.

@ TIP: Use 2-1/2" D. scrap pi
drain pipe.

g Install drain cover.

pe to evenly tap seal into

(©)

P/N 27766 03/12




WALL SET INSTALLATION

1. Prepare for Plumbing Fixtures

2. Assemble Panels

: N

Drill holes
from back.

Y 4

Backside
of panels

M5 Washer
M5 x 20 mm o

Panhead screw <\\

oo O O

B Measure and mark location for plumbing fixtures on back
of side panel.

A\ CAUTION: Drill chuck can damage panel. Drill holes
from back side of side panel.

o Using proper size hole saw, cut out plumbing fixture holes
from back side of panel.

3. Dry Fit Panels

© APPLY SEALANT to corner of panels as shown.

B Using adjustable wrench, secure panels with M5 x 20 mm
panhead screw, M5 nut, and M5 washers.

4. Install Support Boards

Mark stud
locations.

2"x3"x 25" lumber 2"x3"x 18" lumber

(not povided) \‘.‘ (not provided)
NarZ R
A » -2 1-3/4
#6 x 2-1/2" screw
(not provided)
2"x4"x 68" . e Pencil
lumber line
(not provided) N
N, e 1"x3"x 71-1/2"
#6 X 2" screw_—{r{ lumber
(not provided) (not provided)

B Position assembled panels onto base.
B Mark a pencil line on wall around panels.

B Using stud finder, mark stud locations for support board
installation.

B Remove panels.

B Install support boards to finished wall at stud locations as
shown.

@ TIP: Re-position assembled panels on base to confirm
fit before continuing.

A
10)

P/N 27766 03/12



WALL SET INSTALLATION (Continued)

5. Apply Adhesive and Sealant

6. Install Panels

4

7IN\N\"—)

_—
A0
VZ
il
=
N
S
T

\=>
\\

%

TN 777 NT77 =\
<

=\
WY
S
N
3
W/ =/~

NN Pencil i
D/l MG \’:\l\/ \Z encil line

/ 7,

= 228

N SR

S N
J

I

7NN\ /7.
e
Z
S~
L
o’

\

X
— \
\/
7
N
N
SZETIAN

=
!,
X
§
\
=

(=
e

N~

~ \

VA PNV I7ANITISS P

=\

/- \\:

=

~

=

X

>

A

N APPLY ADHESIVE on walls and support boards using
trowel, staying within pencil line.

© APPLY SEALANT to base as shown.

7. Brace Panels

B Position panels and apply pressure to all adhesive backed
surfaces.

8. Final Wall And Base Step

Finished
wall

o Install temporary brace to hold back panel tight against
wall while adhesive sets.

B Protect surface of wall set and base where it will contact
brace.

A\ CAUTION: Braces should be placed on wall studs to
prevent wall panel deflection.

IMPORTANT! Follow manufacturer's instructions for
adhesive dry time before removing brace.

© APPLY SEALANT to all finished seams if installation is
complete.

IMPORTANT! Follow manufacturer’s instructions for
sealant dry time before use.

A CAUTION: If installing finished wall material, do not
screw into flanges or product damage will occur.

11)
@

P/N 27766 03/12



ENCLOSURE INSTALLATION

1. Position Wall Jambs

2. Secure Wall Jambs

Tape

Slots to inside

XZ

. Wall jamb

& Ul (placed 1"

~ SO “|i  from edge)
N

Wall jamb
(placed 1"
from edge)

IR Panels
/N

=N
Wall jamb/ =il

S\

B Position wall jamb as shown.
O Use level to ensure they are plumb.

IMPORTANT! Correct placement of wall jambs is critical
to enclosure installation.

B Temporarily secure wall jambs with tape.
B Mark hole locations on panels.
B Remove tape and wall jambs.

3. Install Roller Block

a Drill 1/8" holes through screw locations on wall jambs.

B IMPORTANT! Failure to drill pilot holes may cause wall

panels to crack.

B Secure wall jambs with #8 x 1-1/4" panhead screws.

4. Install Roller Clips

Single door
assembly

Nylon

roller \

Lock washer

Roller
“ ¢lip

M4 x 12 mm
Panhead screw

#8-32 x 3/8" 18-8
Trusshead screw

B On door panel, install a roller block in each corner as
shown. Ensure holes are aligned correctly.

B Assemble the four roller clips by attaching roller to clip
using #8-32 x 3/8" trusshead screws.

E IMPORTANT! Do not tighten screws at this time. :l

B Attach two of the assembled roller clips and rollers to top
of door using M4 x 12 mm panhead screws.

12)

e P/N 27766 03/12




ENCLOSURE INSTALLATION (Continued)

5. Prepare Stationary Panel 6. Attach Track

1/4" (0.64 c

Stationary/
panel
Track
Stationary panel #6 x 1" Panhead screw
g Drill holes in locations shown using 1/8" drill bit. B Attach top and bottom tracks to stationary panel.

B Use #6 x 1" panhead screws to secure outside end of
stationary panel to outside end of track.

B Use #6 x 3/4” panhead screws to secure inside end of
stationary panel to middle of track.

@ TIP: Position of door will be determined in Step 10.

7. Install Sliding Door 8. Attach Magnet Jamb

M4 x 12 mm W ( 1

Panhead screw

Magnet
jamb

Panhead screw

B Slide rollers and door into top track. g Attach magnet jamb to top and bottom track using
B Slide two extra rollers and clips into bottom track. #6 x 1" panhead screws.

B Using M4 x 12 mm panhead screws, attach two rollers to
bottom of door.

®

P/N 27766 03/12




ENCLOSURE INSTALLATION (Continued)

9. Secure Enclosure

10. Adjust Door

#6 x 3/8"
Panhead screw

2\
Z\

N\
=/

<IN Tl
) :

B
NS | %Q i
[

N
S—~
1

D\

Roller clip

Wrench

€« N\

Roller clip
cap

B IMPORTANT! Determine desired direction of door
opening before continuing. Rotate entire assembly to
position door opening as desired.

B Position door assembly onto base, inserting ends into wall
jambs.

B Secure with #6 x 3/8” panhead screws.

11. Install Door Handle

B Adjust door and tighten four roller screws using supplied
wrench.

@ Tip: Door should roll smoothly after all four roller screws
have been tightened properly.

B Attach caps to clips as shown.

12. Apply Sealant - Finished Seams

#6x 3/4" it - Single door
Panhead screw assembly
Hanadle

A
Finished

(S) i 1 wall

B Install handle with #6 x 3/4” panhead screws as shown.
@ Tip: The open side of the handle should face down.

© APPLY SEALANT to all exterior seams where enclosure

meets base and walls. Apply to interior metal-to-metal seams and

where enclosure meets base and walls.

B Install plumbing fixtures and fittings following manufacturer’s
instructions. Check for leaks at all connections before use.

A\ CAUTION: If installing finished wall material, do not screw
into flanges or product damage will occur.

(14)
a9

P/N 27766 03/12



CUSTOMER SERVICE

For product and installation questions, DO NOT return to the store. For additional help contact customer service:

% If you purchased products in the U.S. and need additional help, please contact Masco Bath.
Visit @ www.mascobath.com, e-mail customerservice@mascobath.com, or call @ 1-800-355-2721
* Masco Bath ¢ Moorestown, NJ 08057

If you purchased products in Canada and need additional help, please contact Mirolin Industries.
Visit @ www.mirolin.com, e-mail info@mirolin.com, or call B 1-800-647-6546
¢ Mirolin Industries ¢ 60 Shorncliffe Road ¢ Etobicoke, Ontario M8Z 5K1

CARE AND CLEANING

For regular cleaning use ONLY mild detergents or warm, soapy water. Use ONLY non-abrasive cloth or sponge. Always rinse
surfaces after cleaning.

Before cleaning this product with cleaning products, test a small, inconspicuous area.

A\ CAUTION: The manufacturer does not recommend the use of cleaning products that contain any of the following
chemicals. Use of products containing these chemicals can cause the product to crack or discolor and will void the warranty.

Naphtha

Amyl Acetate

Hydrogen Peroxide Solution (common household peroxide)
Toluene

Ethyl Acetate

Lye (common in drain cleaner)

Acetone

LIMITED WARRANTY

Please refer to the product label (located on the carton) to outline your model’s limited warranty period. The manufacturer
warrants to the original consumer purchaser that its products will be free of defects in materials and workmanship, subject

to the limitations, exclusions and conditions that follow, from date of original purchase as shown on purchaser’s receipt. The
manufacturer will, at its discretion, replace or repair FREE OF CHARGE except as noted below, during the warranty period,

any part that the manufacturer determines to be defective in material and/or workmanship under normal installation, use

and service. The original consumer purchaser must notify the manufacturer in writing of any defect covered by the warranty.
THIS WARRANTY IS THE ONLY EXPRESS WARRANTY MADE BY THE MANUFACTURER. ANY CLAIMS MADE UNDER THIS
WARRANTY MUST BE MADE DURING THE PERIOD REFERRED TO ABOVE. MANUFACTURER MAKES NO IMPLIED WARRANTY OF
MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE. LABOR CHARGES AND/OR DAMAGE INCURRED IN INSTALLATION,
REPAIR OR REPLACEMENT AS WELL AS INCIDENTAL AND CONSEQUENTIAL DAMAGES CONNECTED THEREWITH ARE EXCLUDED
AND WILL NOT BE PAID BY THE MANUFACTURER. Some states do not allow limitations on how long an implied warranty lasts, or
the exclusion or limitation of incidental or consequential damages, so the above limitations or exclusions may not apply to you.
This warranty gives you specific legal rights, and you may also have other rights which vary from state to state. This warranty is
void for any damage to this product due to misuse, abuse, neglect, accident, improper installation, modification, unauthorized
repair, or any use violative of instructions furnished by us.

&

P/N 27766 03/12



@ AQUAGIASS.

Manual de instalacion

)

|

7\
2>
W

)

Y s B (B |
[ %Y Y

Juego de cerramiento redondo para regaderas

Anote el niimero de modelo indicado en la parte frontal de la caja.

Niamero de modelo:

Conserve estas instrucciones para usar en el futuro.

P/N 27766 03/12




PIEZAS INCLUIDAS

Cerramiento Juego para pared

90,2 cm 90,2 cm
(35-1/2") (35-1/2")

1829 cm 9 g
g 1829 cm

Panel lateral (72')
derecho

Panel lateral
Consulte las piezas izquierdo
del cerramiento en

=

19,6 cm 90,2 cm
(35-1/2")

95,7 ¢cm

(37-11/16")
108,1 cm
(42-9/16")

®

P/N 27766 03/12



PIEZAS DEL JUEGO PARA PARED INCLUIDAS

Descripcion Descripcion
(cantidad) (cantidad)
Tornillo cilindrico
m@ Arandela M5
M5 x 2 cm
(8)
(4)

Descripcion

(cantidad)
4©‘ Tuerca M5
\e/, ()

PIEZAS DEL CERRAMIENTO INCLUIDAS

Descripcion

Descripcion

(cantidad) (cantidad)
o Tornillo cilindrico N° 6 x 0,9 cm
Em Tornillo cilindrico M4 x 1,2 cm EEB (3/8")
(4) 8)
Tornillo de cabeza reforzada N° Tornillo cilindrico N° 8 x 3,1 cm
€Iﬂ]]]]]]] 8-32x0,9 cm (3/8") CW (1-1/4%)
(4) (6)

Tornillo cilindrico N° 6 x 1,9 cm

2)

(3/4) (>

Tornillo cilindrico N° 6 x 2,5 cm (1")
(8)

Bloque de rodillos
(4)

, Conjunto de pinza de rodillo
Rodillo

de nilén

\@

Arandela de

Tornillo de cabeza reforzada
N°8-32 x 0,9 cm (3/8") 18-8

=0

seguridad /
Pinza de %
rodillo
Tornillo cilindrico Tapa de la pinza
M4 x 1,2 cm de rodillo

Conjunto de la manija para la puerta

@

Tornillo Phillips /
de acero inoxidable
N°6 x 1,9 cm (3/4") \

@

&

P/N 27766 03/12



CERRAMIENTO PIEZAS INCLUIDAS (Continuacion)

Arandela M5

Tuerca M5
M5 x2cm

Panel izquierdo
de pared

Pinza
de rodillo

Blogue |
de rodillog

Jamba M
de pared >

A N

estacionario

Manija

Conjunto de
puerta simple

N

Conjunto
del drenaje

Tornillo cilindrico

~ F/ﬁ
Pinza de /@
rodllo Blogue de ™\

rodillos

Panel derecho
de pared

Jamba
de pared

Jamba
magnética

Pinza de rodillo

-
Cubierta del —> ("5
. S

drenaje &7

Sello de caucho —> (A

Cuerpo del —> \S
drenaje

Base —>

Junta de caucho — ‘.

Junta de papel —> ®

Tuerca —>

-

P/N 27766 03/12



REQUISITOS PARA UNA INSTALACION CORRECTA

A PRECAUCION: NO utilice tornillos para muros durante la instalacion. Puede que el producto sufra dafnos que anulen
la garantia.

’ A PRECAUCION: Todo el soporte inferior debe estar en contacto con una superficie plana y nivelada. ‘

A PRECAUCION: Manipule el vidrio con cuidado. El vidrio templado puede romperse si sus esquinas chocan contra
una superficie dura.

O Lea las instrucciones completas antes de comenzar la instalacion.

o Estas instrucciones incluyen sugerencias para la instalacion de caiierias que consideramos confiables. Los codigos
locales de construccion varian segin el lugar y tienen prioridad por sobre estas sugerencias. Si no se siente capaz de
realizar estas tareas, tercericelas o contrate un instalador profesional.

o Verifique que su modelo quepa en la ubicacion deseada y que las caiierias se encuentren donde sea necesario antes de
iniciar la instalacion.

O Las paredes deben estar firmes, niveladas y en escuadra. El juego de regadera se ha disenado con una cierta capacidad
de ajuste para problemas menores de alineacion, pero una cimentacion deficiente producira una instalacion deficiente.

Si la superficie de instalacion no esta nivelada, utilice un compuesto de nivelacion o un lecho de mortero para realizar
una instalacion correcta.

Utilice una lona protectora para proteger la base durante la instalacion.

No realice la instalacion en areas donde la temperatura pueda ser inferior a 0°C (32°F).

Deje que el producto alcance la temperatura ambiente durante 30 minutos antes de la instalacion.
Se recomienda que dos personas se encarguen de la instalacion del producto.

La pared debe ser de placa de yeso de 1,3 cm (1/2") resistente a la humedad. Las superficies deben estar limpias, y
deben estar libres de suciedad u otros residuos. Las superficies pintadas se deben lijar.

No instale paneles sobre azulejos de ceramica, madera contrachapada o empapelado.

Coloque todos los paneles en seco antes de aplicar el adhesivo.

Aplique el adhesivo en la pared con una llana en V de 0,6 cm (1/4"). Cubra toda el area detras del panel.

Siga las instrucciones del fabricante sobre el tiempo de secado del adhesivo y las precauciones de ventilacion.

Deben instalarse las caierias y la base antes de instalar el panel.

®

P/N 27766 03/12



HERRAMIENTAS Y MATERIALES NECESARIOS

RN Ny

SR %

Destornillador Cinta adhesiva o
Antiparras Navaja Phillips No. 2 Llave ajustable Curias Localizador de cinta de pintor Lona
de seguridad montantes protectora
2 >
T O NGO\
]
Escuadra Nivel Cinta métrica Lapiz Pistola Adhesivo Sellador Llana dentada en
para sellar (2 tubos) (1 tubo) Vde 0,6 cm (1/4")
& A
1 Sujetaqor de Broca Phillips N”? Sierra circular para Brocas de Tornillos de 3,2 cm Torn('llos para muros
extension (para uso con sujetador taladro (con el tamaio taladro de (1-1/4") (de zinc o acero di piedra en seco
Wazo Taladro ~ Parabrocas  de extension para brocas,  pecesario para 3/52' 1/8',3/16"  inoxidable, ciindricos . 6XCM 2)Y
sdlo para el cerramiento) accesorios de plomeria) 0 de cabeza redonda) X 6,3 cm (2-1/2)

(zinc o acero inoxidable)

O Maderade 2,5x7,6cm (1"x3")y5x 7,6 cm (2" x 3") para las placas de apoyo

B Madera para sostener

O Materiales y accesorios para la linea de agua y de drenaje

B Trapos o almohadillas para proteger el producto durante la instalacion de la madera para sostener
% CONSEJO: Se recomienda instalar aislamiento.

INSTALACION DE LA BASE

Instrucciones apropiadas para una instalacion correcta

jINSTALACION INCORRECTA!

Pared No instale el producto dejando una holgura por debajo del soporte
inferior, dado que esto puede ocasionarle dafios al producto.

’4/\ iy /_\

N J

Instalacion correcta

Soporte inferior

Para asegurarse de
que la bagse esté Z \
correctamente instalada, \
fodo el soporte inferior Soporte inferior Holgura Calzo
debe estar en contacto
con una superficie "
plana y nivelada. N Y \
¢
Holgura Tira de larguero
Soporte inferior en la pared

A PRECAUCION: Todo el soporte inferior debe estar en contacto con una superficie plana y nivelada.

A PRECAUCION: UNA INSTALACION INCORRECTA puede ocasionar averias en esta unidad.

@ CONSEJO: Si la superficie de instalacion no esta nivelada, utilice un compuesto de nivelacion o un lecho de mortero para
realizar una instalacion correcta.

(1)
@

P/N 27766 03/12



INSTALACION DE LA BASE (Continuacion)

1. Simbolos y descripciones

[ APLIQUE ADHESIVO donde se requiera. Aplique un
reborde redondo de 0,6 cma 1 cm (1/4"a 3/8").

© APLIQUE SELLADOR donde se requiera.

A PRECAUCION: Una situacion que, de no evitarse,
podria producir dafnos a la propiedad u otras condiciones
no deseadas. Danara el producto y dejara sin efecto la
garantia.

iIMPORTANTE! Instrucciones que, de no seguirse,
podrian producir danos materiales. Puede que el
producto sufra danos que anulen la garantia.

3. Conecte el cuerpo del drenaje

2. Desmonte el drenaje

B El drenaje viene premontado.
B Retire la cubierta del drenaje y el sello de caucho.

% CONSEJO: Utilice una herramienta plana, tal como un
destornillador, para retirar la cubierta del drenaje.

B Desenrosque la tuerca y retire las juntas de papel y caucho
del cuerpo del drenaje.

4. Fije el drenaje

Cuerpo del
drenaje

Orificio de
drenaje
Base

© APLIQUE SELLADOR al borde del orificio de drenaje de
la base.

A PRECAUCION: La masilla de plomero degrara el
material base. No utilice masilla de plomero para sellar
entre el drenaje y la base. Utilice en cambio un sellador de
latex/acrilico o una junta.

B Coloque el cuerpo del drenaje en el orificio de drenaje.

X=—_"<—— Cuerpo del drenaje

Q <— Junta de caucho
Cuerpo del drenaje

Base

B Desde la cara inferior de la base, deslice la junta de
cauchoy la junta de papel al cuerpo del drenaje.

B Coloque la tuerca en la parte inferior del cuerpo del
drenaje y apriete hasta que quede firme.

A PRECAUCION: No apriete el drenaje demasiado.

(99)
@

P/N 27766 03/12



INSTALACION DE LA BASE (Continuacion)

5. Verifique el ajuste de la base

6. Marque y haga los orificios con el taladro

Escuadra

Bridas

B Coloque la base como se muestra.

A PRECAUCION: Todo el soporte inferior debe estar en
contacto con una superficie plana y nivelada.

@ CONSEJO: Sila superficie de instalacion no esta
nivelada, utilice un compuesto de nivelacion o un lecho
de mortero para realizar una instalacion correcta.

7. Instale el acceso al drenaje

B Trace el contorno de las ubicaciones del drenaje y de la
base en el piso.

B Utilice el localizador de montantes para determinar las
ubicaciones de los montantes.

@ Consejo: Utilice anclajes para muros de piedra en seco
si no puede localizar los montantes.

A PRECAUCION: Haga orificios de separacion de 0,5 cm
(3/16") Gnicamente en las bridas. No haga orificios de

0,5 cm (3/16") directamente en los soportes. La broca del
taladro puede danar los paneles. Utilice un portabrocas
extendido para reducir el riesgo de que la broca golpee los
paneles.

B Haga orificios de 0,5 cm (3/16") en todas las ubicaciones
de los montantes en las bridas.

8. Aplique el adhesivo

0,9 cm (3/8")
hacia arriba
desde el

contrapiso

Linea marcada
con lapiz

B Corte el acceso al drenaje e instale una caneria de drenaje
de 5cm (2").

O La tuberia de drenaje debe estar a 0,9 cm (3/8") por arriba
del contrapiso.

[N APLIQUE ADHESIVO en el piso con la llana sin sobrepasar
las lineas marcadas con el lapiz.

a Coloque la base sobre un piso cubierto de adhesivo.

@3

P/N 27766 03/12



INSTALACION DE LA BASE (Continuacion)

9. Fije la base

10. Instale el sello y la cubierta del drenaje

Bridas
Holgura de menos
de 0,1cm (1/8")

Tornillos de 3,1 cm (1-1/4")
(cilindricos o de cabeza
redonda, no se suministran)

@ Aplique /4
lubricante
Cubierta del
drenaje
Carieria de
desecho de
Al ras con 6,3 cm (2-1/2")
la caneria

Sello de
caucho

@ CONSEJO: Coloque la lona protectora en la base y
parese dentro de la base para presionarla contra el
piso al fijar los montantes de pared.

B Fije las bridas a los montantes de pared utilizando tornillos
de 3,1 cm (1-1/4") (cilindricos o de cabeza redonda, no se
suministran).

iIMPORTANTE! Las holguras entre las bridas y los
montantes deben ser de menos de 0,3 cm (1/8").
Inserte calzos para rellenar las holguras.

A PRECAUCION: No utilice tornillos para muros. Utilice
tornillos cilindricos o de cabeza redonda. No apriete
demasiado los tornillos o podria romper la base.

B Aplique lubricante al sello de caucho, caneria y drenaje tal
como se muestra.

B Inserte el sello de caucho en el cuerpo del drenaje dando
pequenos golpes hasta que quede al ras con la caieria.

@ CONSEJO: Utilice una cafieria de desecho de 6,3 cm
(2-1/2") de diametro para insertar de manera uniforme
el sello en la caneria de drenaje, dando pequenos
golpes.

B Instale la cubierta del drenaje.

®

P/N 27766 03/12



INSTALACION DEL JUEGO PARA PARED

1. Prepare todo para los accesorios
de plomeria

2. Monte los paneles

Haga los
orificios
desde atras.

Cara posterior de
los paneles

Arandela M5

Tornillo cilindrico 0

M4 x 2 cm <\\

oo Of O

B Miday marque las ubicaciones de los accesorios de
plomeria en la parte posterior del panel lateral.

A PRECAUCION: EI portabrocas puede danar el panel.
Haga los orificios desde la parte posterior del panel lateral.

B Con una sierra de perforacion del tamano adecuado, haga
los orificios para los accesorios de plomeria desde la parte
posterior del panel.

3. Coloque en seco los paneles

© APLIQUE SELLADOR a la esquina de los paneles tal como
se muestra.

B Utilizando una llave ajustable, fije los paneles con tornillos
cilindricos M5 x 2 cm, tuercas M5 y arandelas Mb5.

4. Instale las placas de refuerzo

Marque la ubicacion de
los montantes.

Madera de 5,1 x 7,6 x 63,5 cm 25,4 cm Madera de
(2" x 3"x 25") (no provista) I=(10) 51x76x457cm
~ (2"'x3"x 18")
| J'/ v \“ (no provista)
o ~ | -
4,4cm f = & N 44em
AEEAH) \\,\ o (1-3/4")
Tornillo N°6 x 6,3 cm
(2-1/2") (no provisto)
Madera de .
~ -
25x7,6x181,6cm ~ - Linea marcada
(1"x 3" 71-1/2") p
(no provista) \
~ e Madera de
L & 25x7,6x181,6cm
Tornillo N°6 x5 ¢cm — | (1"x3"x 71-1/2")
(2') (no provisto) (no provista)

B Coloque los paneles ensamblados sobre la base.

B Marque con un lapiz una linea en la pared alrededor de los
paneles.

B Utilizando un localizador de montantes, marque las
ubicaciones de los montantes para soportar la instalacion
de la placa.

B Retire los paneles.

B Instale las placas de apoyo sobre la pared terminada en
las ubicaciones de los montantes, tal como se muestra.

@ CONSEJO: Modifique la posicion de los paneles
ensamblados en la base para confirmar el ajuste antes
de continuar.

(oE)
@3

P/N 27766 03/12



INSTALACION DEL JUEGO PARA PARED (Continuacion)

5. Aplique adhesivo y sellador

6. Instale los paneles

Y

7=/

%

JINNTANNN///\N\Z7/ =N\

™\

Linea marcada
con lapiz

\WZAS

=

ZZ N Z[\N =\,

= =/ "\

A

72NN /7S [T 77NN \

—=.
A

¥

I
A
<L

/[~

NS
N N

W\ 2>
I =

=4
%

=
=

A

=
0§ |

L

N

X

£

Z

>

[N APLIQUE ADHESIVO en las paredes y placas de apoyo con
la llana sin sobrepasar las lineas marcadas con el lapiz.

(S) APLIQUE SELLADOR a la base tal como se muestra.

7. Sujete los paneles

B Coloque los paneles y aplique presion a todas las
superficies con recubrimiento adhesivo.

8. Paso final de instalacion de la base y
la pared

Pared
terminada

B Instale un puntal provisional para sujetar firmemente el
panel posterior contra la pared mientras se endurece el
adhesivo.

B Proteja la superficie del juego para pared en el lugar donde
hara contacto con el puntal.

A PRECAUCION: Deben colocarse puntales sobre los
montantes de pared para evitar que el panel de la pared
se desvie.

iIMPORTANTE! Siga las instrucciones del fabricante
para el tiempo de secado del adhesivo antes de retirar
el puntal.

(S) APLIQUE SELLADOR a todas las costuras terminadas si la
instalacion esta completa.

iIMPORTANTE! Antes de utilizar el sellador, siga las
instrucciones del fabricante acerca del tiempo de
secado.

A PRECAUCION: Si esta instalando material de pared
terminada, no lo enrosque en las bridas dado que ocurriran
danos al producto.

(5Q)
D

P/N 27766 03/12



INSTALACION DEL CERRAMIENTO

1. Coloque las jambas de pared

2. Fije las jambas de pared

Ranuras
al interior k— Jamba de pared
(colocada a 2,5 cm

QR (1") del borde)
N

Jamba de pared
(colocada a 2,5 cm
(1") del borde)

Tornillo cilindrico
N°8x3,1¢cm (1-1/4")

=l ~
.

Jamba /

de pared

Coloque las jambas de pared tal como se muestra.
Utilice un nivel para asegurarse de que estén a plomo.
iIMPORTANTE! Una correcta colocacion de las
jambas de pared resulta critica para la instalacion del
cerramiento.

Por el momento, fije las jambas de pared con cinta.
Marque las ubicaciones de los orificios en los paneles.
Retire la cinta y las jambas de pared.

3. Instale el bloque de rodillos

nnn|_|un

B Haga orificios de 0,3 cm (1/8") a través de las ubicaciones
para los tornillos en las jambas de pared.

ilMPORTANTE! Si no se hacen orificios piloto, los
paneles de pared podrian agrietarse.

O Fije las jambas de pared con tornillos cilindricos
N° 8 x1-0,6 cm (1/4").

4. Instale las pinzas de rodillo

Blogque
de rodillos

Conjunto de % Tornillo cilindrico Ic\ﬁ]b;zgzrefgrgada
uerta simple M4 x1,2 -32 x 0,9 cm
. : . B (3/8) 818

Rodillo
de nilén Arandela de
seguridad
Pinza de
«rodillo

Tornillo de

B En el panel de la puerta, instale un bloque de rodillos en
cada esquina, tal como se muestra. Aseglrese de que los
orificios queden correctamente alineados.

B Ensamble las cuatro pinzas de rodillo conectando el rodillo
a la pinza con tornillos de cabeza reforzada N° 8-32 x
0,9 cm (3/8").

L ilIMPORTANTE! No apriete los tornillos en estos momentos. J

B Conecte dos de las pinzas de rodillo ensambladas y los
rodillos a la parte superior de la puerta utilizando tornillos
cilindricos M4 x 1,2 cm.

(7
@

P/N 27766 03/12




INSTALACION DEL CERRAMIENTO (Continuacion)

5. Prepare el panel estacionario 6. Conecte el carril

Tornillo cilindrico
N°6 x 0,9 cm (3/8")

_

Panel
estacionario

Carril

Panel estacionario Tornillo cilindrico N°6 x 2,5 ¢cm (1)

B Haga orificios en las ubicaciones mostradas utilizando la B Conecte los carriles superior € inferior al panel
broca de 0,3 cm (1/8"). estacionario.

B Utilice tornillos cilindricos N° 6 x 2,5 cm (1") para fijar el
extremo externo del panel estacionario al extremo externo
del carril.

B Utilice tornillos cilindricos N° 6 x 1,9 cm (3/4”) para fijar el
extremo interno del panel estacionario al centro del carril.

@ CONSEJO: La posicion de la puerta quedara determinada
en el paso 10.

7. Instale la puerta deslizante 8. Conecte la jamba magnética

Carril

Tornillo cilindrico W( )
M4 x 1,2 cm N

Jamba
magnética

Tornillo cilindrico
N°6x25¢cm (1)

B Deslice los rodillos y la puerta en el carril superior. B Conecte la jamba magnética en el carril superior e inferior

Y. . e . o n
B Deslice dos rodillos y pinzas adicionales en el carrill utilizando tornillos cilindricos N° 6 x 2,5 cm (17).

inferior.

B Conecte dos de rodillos a la parte inferior de la puerta
utilizando tornillos cilindricos M4 x 1,2 cm.

(2Q)
@3

P/N 27766 03/12




INSTALACION DEL CERRAMIENTO (Continuacion)

9. Fije el cerramiento

10. Ajuste la puerta

Tornillo cilindrico
N°6 x 0,9 cm (3/8")

2\
Z\

<IN Tl
) :

B
NS | %Q i
[

N
S—~
1

D\

Pinza de rodillo

Llave

N

Tapa de la
pinza de rodillo

iIMPORTANTE! Determine la direccion deseada de
apertura de la puerta antes de continuar. Gire todo el
conjunto para colocar la apertura de la puerta segin lo
deseado.

B Coloque el conjunto de la puerta sobre la base, insertando
los extremos en las jambas de pared.
B Fije con tornillos cilindricos N° 6 x 0,9 cm (3/8").

11. Instale la manija de la puerta

B Ajuste la puerta y apriete los cuatro tornillos cilindricos
utilizando la llave provista.

@ Consejo: La puerta deberia deslizarse suavemente
una vez apretados correctamente los cuatro tornillos
cilindricos.

B Conecte las tapas a las pinzas tal como se muestra.

12. Aplique sellador - Costuras terminadas

Manija ]
Tomnillo cilindrico ) - Gonluntodo
N°6 x 1,9 cm (3/4") puerta simple
Manija
g

~
Pared

terminada

9 -

B Instale la manija con los tornillos cilindricos N° 6 x 1,9 cm
(3/4") tal como se muestra.

% Consejo: El lado abierto de la manija debe quedar
orientado hacia abajo.

© APLIQUE SELLADOR a todas las costuras externas donde
el cerramiento se une con la base y las paredes. Aplique
a las costuras internas de metal a metal y en los lugares
en donde el cerramiento se une con la base y las paredes.
O Instale los accesorios y acoplamientos de plomeria de
acuerdo con las instrucciones del fabricante. Verifique que
no haya fugas en todas las conexiones antes de usar.

A PRECAUCION: Si esta instalando material de pared
terminada, no lo enrosque en las bridas dado que ocurriran
danos al producto.

(90)
@9

P/N 27766 03/12



SERVICIO AL CLIENTE

Para consultas sobre el producto y la instalacion, NO regrese a la tienda. Para obtener asistencia adicional, comuniquese con el
servicio al cliente:

% Si compré productos en los Estados Unidos y necesita asistencia adicional, comuniquese con Masco Bath.
Visite @ www.mascobath.com, escriba a customerservice@mascobath.com, o llame al & 1-800-355-2721
* Masco Bath ¢ Moorestown, NJ 08057

Si compré productos en Canada y necesita ayuda adicional, comuniquese con Mirolin Industries.
Visite @ www.mirolin.com, escriba a info@mirolin.com, o llame al & 1-800-647-6546
¢ Mirolin Industries ¢ 60 Shorncliffe Road ¢ Etobicoke, Ontario M8Z bK1

CUIDADO Y LIMPIEZA

Para la limpieza habitual use SOLO detergentes suaves o agua tibia jabonosa. Use SOLO telas o esponjas no abrasivas. Siempre
enjuague las superficies tras limpiarlas.

Antes de limpiar este producto con productos de limpieza, pruebe en un area pequena y que pase desapercibida.

A PRECAUCION: El fabricante no recomienda el uso de productos de limpieza que contengan alguno de los siguientes
quimicos. El uso de productos que contengan estos quimicos puede generar grietas o decoloramiento y dejara sin validez la
garantia.

Nafta

Acetato de amilo

Solucion de peréxido de hidrégeno (agua oxigenada de uso doméstico)
Tolueno

Acetato de etilo

Lejia (comUn en destapacanerias)

Acetona

GARANTIA LIMITADA

Consulte la etiqueta del producto (ubicada en la caja) para conocer el periodo de garantia limitada de su modelo. El fabricante
garantiza al comprador original que sus productos estaran libres de defectos de material y mano de obra, teniendo en cuenta
las limitaciones, excepciones y condiciones mencionadas a Continuacion, a partir de la fecha de compra original indicada en

la factura del comprador. El fabricante, a discrecion, reemplazara o reparara SIN CARGO, excepto en los casos mencionados

a continuacion, durante el periodo de la garantia toda parte que considere que tenga defectos de material o mano de obra
generados con la instalacién, el uso y el servicio normales. El comprador original debe notificar al fabricante por escrito de

los defectos cubiertos por la garantia. ESTA GARANTIA ES LA UNICA GARANTIA EXPLICITA REALIZADA POR EL FABRICANTE.
TODOS LOS RECLAMOS CORRESPONDIENTES A ESTA GARANTIA DEBEN REALIZARSE EN EL PERIODO MENCIONADO CON
ANTERIORIDAD. EL FABRICANTE NO OFRECE NINGUNA GARANTIA IMPLICITA DE COMERCIABILIDAD O IDONEIDAD PARA UN

FIN DETERMINADO. LOS COSTOS DE MANO DE OBRA O DANOS CAUSADOS EN LA INSTALACION, REPARACION O REEMPLAZO,
AL IGUAL QUE LOS DANOS SECUNDARIOS Y RESULTANTES DE ELLO, QUEDAN EXCLUIDOS Y NO SERAN PAGADOS POR EL
FABRICANTE. Algunos estados no permiten limitaciones en la duracion de las garantias implicitas, ni la exclusion o limitacién de
los danos secundarios o resultantes, de manera que las limitaciones o excepciones mencionadas quizas no se apliquen en su
caso. Esta garantia le brinda derechos legales especificos y quizas usted tenga otros derechos que varian segun el estado. Esta
garantia queda sin efecto ante cualquier daio en el producto causado por usos incorrectos, abusos, descuidos, accidentes,
instalaciones incorrectas, modificaciones, reparaciones no autorizadas o cualquier uso que no respete las instrucciones
suministradas por nosotros.

®

P/N 27766 03/12



@ AQUAGIASS.

Guide d’installation

)

|

7\
é>
W

)

Y s B (B |
[ %Y Y

Ensemble de cabine de douche ronde

Veuillez noter le numéro de modéle inscrit sur le panneau avant de la boite.

Numéro de modeéle :

Conservez ces directives pour une utilisation future.

P/N 27766 03/12




PIECES FOURNIES

Enceinte

1829 cm
(72 po)

Voir les piéces
de I'enceinte
pages 33 et 34.

_

==

Contour

90,2 cm
(35-1/2 po)

—

g

[\ MWW \;
[ \ \\\\ \ ;

X

Panneau
latéral
gauche

=

90,2 cm
(35-1/2 po)

N

1829 cm

Panneau (72'po)

latéral
droit

N

Base

19,6 cm (7-3/4 po)

108,1 cm
(42-9/16 po)

90,2 cm (35-1/2 po)

95,7 ¢cm (37-11/16 po)

®

P/N 27766 03/12



PIECES DE L'ENSEMBLE DE CABINE INCLUSES

Description
(quantité)

Description

(quantité)

m@ Vis a téte cylindrique Rondelle M5
M5 x 2 cm (4) (8)

Description

(quantité)
4©‘ Ecrou M5
\e/, (@)

PIECES D'ENCEINTE INCLUSES

Description Description
(quantité) (quantité)
Em Vis a téte cylindrique M4 x 1,2 cm EEB Vis a téte cylindrique #6 x 0,9 cm
(4) (3/8 po) (8)
Vis a téte goutte de suif o o
Vis a téte cylindrique #8 x 3,1 cm
T #8:32x309 om (3/2 po IO
(1-1/4 po) (6)
(4)
em Vis a téte cylindrique #6 x 1,9 cm em Vis a téte cylindrique #6 x 2,5 cm
(3/4 po) (2) (1 po) (8)
Cale de galet
(4)

Clip de galet
Galet nylon

\@

Rondelle - %

darrét

Clip de )

galet / .

Vis a téte cylindrique
M4 x1,2cm

Vis a téte goutte de suif
#8-32 x 0,9 cm (3/8 po) 18-8

Capuchon de
clip de galet

cruciforme inox
#6x1,9cm (3/4 po)\
@

Vis a téte cylindrique / Q%

Poignée de porte

@

®

P/N 27766 03/12



PIECES D'ENCEINTE INCLUSES (suite)

Panneau mural

gauche \

Ecrou M5

Rondelle M5

Vis a téte cylindrique
M5 x2cm

Panneau
mural droit

o Clip de galet ||
i S Cale
de galet
\
T\ e —
Embrasure 4L Embrasure
de mur > de mur
AN
—
[ oy
Poignéé N
Ensemble
1 porte | Embrasure
)¥ E_% magnétique
/ Clip de galet Calede ~ ™_
Panneau a— ,
stationnaire \ galet Clip de galet
("Cache de trou — R
de vidange s
Base Bague en
caoutchouc —
cle Tuyau de —— @
\ vidange —
Base ,4>
Joint
oint en
caoutchouc™ > ‘.
‘Z%I:gge Joint en papie— ()
Ecrou —>

P/N 27766 03/12



CONDITIONS POUR UNE INSTALLATION REUSSIE

A\ MISE EN GARDE : N'utilisez PAS de vis pour cloison séche durant l'installation. Le produit sera endommagg et la
garantie annulée.

A\ MISE EN GARDE : Tout le support inférieur doit étre en contact avec une surface plane et horizontale.

A\ MISE EN GARDE : Manipulez le verre avec prudence. Le verre trempé peut se casser si vous heurtez les coins
contre une surface dure.

Lisez toutes les directives avant de commencer l'installation.

Ces directives incluent des suggestions pour l'installation de la plomberie que nous croyons fiables. Les codes locaux de
batiment varient et pourraient remplacer ces suggestions. Si vous n'avez pas confiance en votre capacité a effectuer ces
taches, faites appel a une personne compétente en ce domaine ou a un installateur professionnel.

Vérifiez que le modéle choisi conviendra a I'emplacement et que les raccords de plomberie sont situés aux bons endroits
avant de commencer l'installation.

Les murs doivent étre solides, d'aplomb et droits. Cet ensemble de douche a été congu avec une certaines flexibilité
pour les problémes d'ajustement mineurs, mais une fondation de mauvaise qualité entrainera une installation impropre.

Si la surface d'installation n'est pas a I'horizontale, utiliser un agent de nivelage ou un bain de mortier pour une
installation correcte.

Utilisez une toile de protection pour protéger la base des dommages pendant I'installation.

N'installez pas le produit dans un endroit oui la température peut descendre sous 0 °C (32 °F).

Attendez que le produit atteigne la température de la piece pendant 30 minutes avant de procéder a l'installation.
Il est recommandé d'étre deux pour installer ce produit.

Le mur doit étre composé d'une cloison séche 1,3 cm (1/2 po) résistant a I'eau. La surface doit étre bien propre, sans
saleté ou autres résidus. Les surfaces peintes doivent étre poncées.

N'installez pas les panneaux sur des carreaux de céramique, du contreplaqué ou du papier peint.
Testez l'installation de tous les panneaux a sec avant d'appliquer I'adhésif.

Appliquez I’adhésif sur la cloison séche en utilisant une truelle dentelée de 0,6 cm (1/4 po). Couvrez toute la surface
derriére le panneau.

Suivez les directives du fabricant relativement au temps de séchage de I'adhésif et aux précautions de ventilation.
Les raccords de plomberie et la base doivent étre installés avant de procéder a I'installation du panneau.

€)

P/N 27766 03/12



OUTILS ET MATERIEL REQUIS

SIS NS

S

Ruban-cache

Tournevis
Lunettes Couteau cruciforme n° 2 Clé a molette Cales Détecteur Toile de
de sécurité universel de montants protection
\)
. L
& S \l
\Y

Angle droit Niveau Ruban & mesurer Crayon Pistolet a Adhésif (2 tubes) Mastic Truelle dentelée

calfeutrer (1 tube) 0,6 cm (1/4 po)

& N o~ 1@

s

Support pour Embout Phillips n° 2 Scie en cloche Meéches Vis de 3,2 cm Vis pour cloison séche
méche d'extension (4 utiliser avec un support  (adaptée aux 3/32 po (1-1/4 po) (en zinc #6 x5 .cm (2 po) et
Maillet Perceuse pour méche d'extension, installations 1/8 po ou en acier inoxydable;  #6 x 6,3 cm (2-1/2 po)
enceinte seulement) de plomberig) 3/16 po a téte plate ou ronde) (zinc ou inox)

B Planches de soutien2,5cmx 7,5cm (1 pox3 po)et5cmx 7,5 cm (2 po x 3 po)

B Planche pour les montants de blocage

O Matériel et raccords de tuyau de vidange et tuyau d'eau

B Chiffons ou coussinets pour protéger le produit lors de l'installation des montants de blocage
% CONSEIL : Vous devriez envisager d'installer un isolant.

INSTALLATION DE LA BASE

Instructions pour une installation correcte

INSTALLATION INCORRECTE!
Mur N'installez pas le produit avec des poches d'air
sous le support inférieur; cela abimera le produit.

’iL iy /_\
BN :

Support inférieur Poche d'air ~ Cale

Installation correcte

Support inférieur

Pour garantir I'installation
correcte de la base, tout
le support inférieur doit
étre en contact avec une

surface plane et horizontale. N\ J#

'\R AN

/ ) / Bande de longeron :
. Poche dair  sur le mur
Support inférieur

A\ MISE EN GARDE : Tout le support inférieur doit &étre en contact avec une surface plane et horizontale.

A MISE EN GARDE : UNE INSTALLATION IMPROPRE risque d'engendrer la défaillance de I'ensemble.

@ CONSEIL : Si la surface d'installation n'est pas a I'horizontale, utiliser un agent de nivelage ou un bain de mortier pour une
installation correcte.

(26)
D

P/N 27766 03/12



INSTALLATION DE LA BASE (suite)

1. Symboles et descriptions

N APPLIQUEZ L'ADHESIF aux endroits indiqués. Appliquez
un cordon de 0,6 cma 1 cm (1/4 po a 3/8 po).

© APPLIQUEZ DU MASTIC aux endroits indiqués.

A\ MISE EN GARDE : Une situation qui, n'étant pas évitée,
peut causer des dommages a la propriété ou d'autres
conditions indésirables. Ces vis endommageront le produit
et annuleront la garantie.

IMPORTANT! Directives qui, n'étant pas suivies, peuvent
causer des dégats matériels. Le produit risque d'étre
endommageé et la garantie sera annulée.

3. Raccordement du tuyau de vidange

2. Démontage du tuyau de vidange

<— Cache de trou
de vidange

B Le tuyau de vidange est préassemblé.

B Enlevez le cache sur le trou de vidange et le joint en
caoutchouc.

@ CONSEIL : Utilisez un outil plat, comme un tournevis,
pour enlever le cache du trou de vidange.

B Dévissez I'écrou et enlevez les joints en papier et en
caoutchouc du tuyau de vidange.

4. Fixation du tuyau de vidange

Tuyau de
vidange

Trou de
vidange

Base

X=—"-<— Tuyau de vidange

~— Jointen
Tuyau de vidange caoutchouc

Base Joint
en papier

© APPLIQUEZ LE MASTIC au bord du trou de vidange de
la base.

A MISE EN GARDE : Le mastic de plombier dégradera le
matériau de la base. N'en utilisez pas pour fermer I'espace
entre le trou de vidange et la base. Utilisez un joint ou du
mastic en latex/acrylique.

B Par dessous la base, glissez le joint en caoutchouc et le
joint en papier sur la conduite de vidange.

O Vissez I'écrou sur le bas de la conduite de vidange jusqu'a
ce qu'il soit serré.

A MISE EN GARDE : Ne serrez pas trop la conduite de
vidange.

B Placez le tuyau de vidange dans le trou de vidange.

(27
&)

P/N 27766 03/12



INSTALLATION DE LA BASE (suite)

5. Vérification de I'ajustement de la base

6. Marquage et percage des trous

Angle droit

.

Niveau

O Placez la base comme illustré.

A\ MISE EN GARDE : Tout le support inférieur doit étre en
contact avec une surface plane et horizontale.

@ CONSEIL : Si la surface d'installation n'est pas a
I'horizontale, utiliser un agent de nivelage ou un bain
de mortier pour une installation correcte.

7. Installation de I'accés au tuyau de vidange

o Tracez le contour du trou de vidange et de la base sur le sol.
B Utilisez un détecteur de montants pour localiser les montants.

@ Conseil : Utilisez des chevilles pour cloison séche si
vous ne pouvez pas localiser les montants.

A\ MISE EN GARDE : Percez les trous de 0,5 cm (3/16 po)
dans les brides seulement. Ne percez pas les trous de 0,5
cm (3/16 po) directement dans les montants. Un mandrin
de percage peut endommager le panneau. Utilisez un
porte-embout allongé pour réduire le risque de heurter les
panneaux avec le mandrin de percage.

B Percez des trous de 0,5 cm (3/16 po) a tous les
emplacements des montants sur les brides.

8. Application de I'adhésif

Trait tracé
au crayon

B Découpez I'accés au trou de vidange et installez un tuyau
de vidange de 5 cm (2 po).

O Le tuyau de vidange doit étre a 0,9 cm (3/8 po) au-dessus
du sous-plancher.

ﬂ APPLIQUEZ L'ADHESIF sur le sol a la truelle, en restant
dans les traits tracés au crayon.

g Placez la base sur le sol encollé.

(2Q)
D)

P/N 27766 03/12



INSTALLATION DE LA BASE (suite)

9. Fixation de la base

10. Installation du joint et du cache sur le
trou de vidange

Espace de
moins de
03cm

Brides

Vis de 3 cm (1-1/4 po)
(téte cylindrique ou
ronde) (non fournie)

0

@ Appliquez le /
lubrifiant e
trou de
vidange
Vieux tuyau
de 6,3 cm
(2-1/2 po)
Affleurant avec le tuyau \

Bague en
caoutchouc

@ CONSEIL : Placez la toile de protection dans la base et
mettez-vous debout dans la base pour la presser sur le
sol lors de la fixation aux montants.

B Fixez les brides aux montants avec des vis de 3 cm

(1-1/4 po) (téte cylindrique ou ronde, non fournies).

IMPORTANT! Les espaces entre les brides et les
montants doivent étre inférieurs a 0,3 cm (1/8 po).
Insérez des cales pour combler les espaces.
A\ MISE EN GARDE : N'utilisez pas de vis pour cloison
séche. Utilisez des vis a téte cylindrique ou ronde. Ne
serrez pas trop les vis; cela pourrait faire fendre la base.

B Appliquez du lubrifiant sur le joint en caoutchouc, le tuyau
et le tuyau de vidange, comme illustré.

B Tapotez le joint en caoutchouc dans le tuyau de vidange
jusqu'a ce qu'il affleure le tuyau.

@ CONSEIL : Utilisez un vieux tuyau de 6,3 cm (2-1/2 po)
de diameétre pour tapoter uniformément le joint dans le
tuyau de vidange.

B Installez le cache sur le trou de vidange.

®

P/N 27766 03/12



INSTALLATION DE LA CABINE

1. Préparation de la plomberie

2. Assemblage des panneaux

Percez les
trous par
[ arriere.

Y 4

: N

Dos des
panneaux

Rondelle M5

Vis a téte cylindrique o

M5x2cm <\\

oo O O

B Mesurez et marquez I'emplacement de la plomberie sur le
panneau latéral.

A\ MISE EN GARDE : Un mandrin de percage peut
endommager le panneau. Percez les trous a partir de
I'endos du panneau latéral.

B A l'aide d'une scie de diamétre adéquat, découpez les
trous de plomberie par I'arriere du panneau.

3. Ajustement a sec des panneaux

© APPLIQUEZ LE MASTIC aux coins des panneaux,
comme illustré.

B A l'aide d'une clé a molette, fixez les vis a téte cylindrique
M5 x 2 cm, I'écrou M5 et les rondelles M5.

4. Installation de planches de soutien

Marquez les emplacements
des montants.

Zg”gme 52"’77 X 25 cmx w254cm (10p0) Planche 2,5 cm x
9 G (2POX3POX — | gy~ 45.7 cm x 197 cm
25 po) (non fournie) Iz |
1z ..,, NI (1 pox3pox18po)
e ~ | & *\b\(non fournie)
44cm 170 < D 4dom
(AR \,,\ o~ (1-3/4 po)
Vis #6 x 6,3 cm
(2-1/2 po) (non fournie)
Planche 2,5 ¢cm x 7,5 cm \\) «/ Trait tracé
x 197 cm (1 po x 3 po x au crayon
71-1/2 po) (non fournie)
~ e Planche 2,5 cm x
Vis#6x5cm A ’ 7,5 ¢m X 197 ¢m
(2 po) (non fournie) (1pox3pox
71-1/2 po)
(non fournie)

B Positionnez les panneaux assemblés sur la base.
B Tracez au crayon le contour des panneaux sur le mur.

B Al'aide d'un détecteur de montants, marquez
I'emplacement des montants pour l'installation de la
planche.

B Retirez les panneaux.

O Installez des planches de soutien contre le mur fini a
I'emplacement des montants, comme illustré.

@ CONSEIL : Repositionnez les panneaux assemblés sur
la base pour confirmer I'ajustement avant de continuer.

(a0
49

P/N 27766 03/12



INSTALLATION DE LA CABINE (suite)

5. Pose de I’adhésif et du mastic

6. Installation des panneaux

Y

JINNTANNN///\N\Z7/ =N\

7=/

%

Trait tracé
au crayon

\WZAS

=

ZZ N Z[\N =\,

= =/ "\

A

72NN /7S [T 77NN \

I
A
<L

/[~

NS
N N

W\ 2>
I =

=4
%

W\ //

Y|
NE!
2
I

X

A

>

I APPLIQUEZ L'ADHESIF 3 la truelle sur les murs et les
planches de soutien, en restant dans les traits tracés au
crayon.

© APPLIQUEZ LE MASTIC a la base, comme illustré.

7. Installation des montants de blocage
des panneaux

B Positionnez les panneaux et appuyez sur toutes les
surfaces encollées.

8. Derniére étape - cabine et base

Mur fini

B Installez une entretoise temporaire pour maintenir le
panneau arriére bien plaqué contre le mur pendant que
I'adhésif séche.

B Protégez la surface du mur en place et de la base au point
de contact avec l'entretoise.

A\ MISE EN GARDE : Les entretoises doivent étre placées
sur des poteaux de cloison pour éviter la déflexion du
panneau mural.

IMPORTANT! Respectez le temps de séchage de
I'adhésif préconisé par le fabricant avant d'enlever
I'entretoise.

(S) APPLIQUEZ DU MASTIC sur tous les joints finis si
l'installation est terminée.

IMPORTANT! Suivez les directives du fabricant
relativement au temps de séchage du mastic avant de
poursuivre.

A MISE EN GARDE : Si vous installez du matériau mural
fini, ne vissez pas dans des brides; cela abimerait le
produit.

—(a1)
@

P/N 27766 03/12



INSTALLATION DE L'ENCEINTE

1. Positionnement de I'embrasure des murs

2. Fixation I'embrasure des murs

Ruban

Fentes vers g

entes — Embrasure de
I'intérieur & il mur (placée &

. SN - > 25¢m/1 po
S|  (du bord)

Embrasure de
mur (placée a
2,5 cm/1 po

du bord)

Embrasure/

de mur

M\

B Positionnez les embrasures de mur comme illustré.
B Utilisez un niveau pour vérifier s'ils sont d'aplomb.

IMPORTANT! Le placement correct des embrasures de
mur est critique a l'installation de I'enceinte.

B Fixez temporairement les embrasures de mur avec du
ruban adhésif.
B Marquez la position des trous sur les panneaux.

B Enlevez le ruban adhésif et les embrasures de mur.

3. Installation de la cale de galet

B Percez des trous de 0,3 cm (1/8 po) a tous les
emplacements de vis sur les embrasures de mur.

[ IMPORTANT! Percez des avant-trous sinon, les ]

panneaux muraux pourraient se fendre.

O Fixez avec les embrasures de mur avec des vis a téte
cylindrique #8 x 3,1 cm (1-1/4 po).

4. Installation des clips de galet

Ensemble 1 porte

Galet

nylon \

Vis a téte
cylindrique
M4 x 12 mm

Rondelle
d‘arrét

Clip de
«~ galet

Vis a téte goutte de
suif #8-32 x 0,9 cm
(3/8 po) 18-8

B Sur le panneau de porte, installez une cale de galet dans
chaque coin, comme illustré. Assurez-vous que les trous
sont correctement alignés.

B Assemblez les quatre clips de galet en attachant le galet

au clip a l'aide de vis a téte goutte de suif #8-32 x

0,9 cm (3/8 po).

[ IMPORTANT! Ne serrez pas les vis pour l'instant. ]

O Attachez deux des clips/galets assemblés en haut de la

porte a I'aide de vis a téte cylindrique M4 x 1,2 cm.

(a9)
@)

P/N 27766 03/12



INSTALLATION DE L'ENCEINTE (suite)

5. Préparation du panneau stationnaire 6. Fixation du rail

Vis a téte cylindrique
#6 x 0,9 cm (3/8 po)

0,6 cm (1/4

—
Panneau
Stationnaire

Rail
Panneau stationnaire  Vis a téte cylindrique #6 x 2,5 cm (1 po)

B Percez des trous aux emplacements indiqués avec une B Attachez les rails inférieur et supérieur au panneau fixe.
meche de 3,1 cm (1/8 po). O Utilisez des vis a téte cylindrique #6 x 2,5 cm (1 po) pour
fixer l'extérieur du panneau fixe sur I'extérieur du rail.

B Utilisez des vis a téte cylindrique #6 x 1,9 cm (3/4 po) pour
fixer l'intérieur du panneau fixe au milieu du rail.

@ CONSEIL : La position de la porte sera déterminée
a l'étape 10.

7. Installation de la porte coulissante 8. Fixation de I'embrasure magnétique

\"
Vis a téte cylindrique m//(

M4 x1.2cm

Embrasure
magnétique

Vis a téte cylindrique
#6 x 2,5 cm (1 po)

O Attachez I'embrasure magnétique aux rails supérieur et

O Glissez les galets et la porte dans le rail supérieur.
inférieur a l'aide de vis a téte cylindrique #6 x 2,5 cm (1 po).

O Glissez deux galets et clips supplémentaires dans le rail
inférieur.

O Attachez deux galets au bas de la porte a l'aide de vis a
téte cylindrique M4 x 1,2 cm.

@3)

N P/N 27766 03/12




INSTALLATION DE L'ENCEINTE (suite)

10. Ajustement de la porte

Vis a téte cylindrique

9. Fixation de I'enceinte
|

#6 x 0,9 cm (3/8 po)
N )
<IN\ T
D :
N i
(1

. —

Clip de
/ galet

Clé

N

Capuchon de
clip de galet

IMPORTANT! Déterminez la direction d'ouverture de
la porte avant de continuer. Tournez I'ensemble pour
positionner l'ouverture de la porte comme souhaité.

B Positionnez la porte sur la base, en insérant les extrémités
dans les embrasures de mur.

O Fixez avec des vis a téte cylindrique #6 x 0,9 cm (3/8 po).

11. Installation de la poignée de porte

B Ajustez la porte et serrez les quatre vis de galet a l'aide de
la clé fournie.

@ Conseil : La porte devrait rouler sans &-coups une fois
les quatre vis de galet correctement serrées.

B Attachez les capuchons aux clips, comme illustré.

12. Appliquez du mastic - Joints finis

Poignée
Vis a téte cylindrique Ensemble
#6x 1,9 cm (3/4 po) 1 porte
Poignée

Mur fini

9 -

B Installez la poignée avec des vis a téte cylindrique
#6 x 1,9 cm (3/4 po), comme illustré.
@ Conseil : Le c6té ouvert de la poignée doit étre tourné
vers le bas.

© APPLIQUEZ DU MASTIC sur tous les joints extérieurs ol
I'enceinte touche la base et les murs. Appliquez les joints
intérieurs métal sur métal et ou I'enceinte touche la base
et les murs.

O Installez la plomberie et les raccords conformément aux
instructions du fabricant. Vérifiez I'absence de fuites au
niveau de tous les raccords avant utilisation.

A MISE EN GARDE : Si vous installez du matériau mural
fini, ne vissez pas dans des brides; cela abimerait le

produit.

(a4)
@9

P/N 27766 03/12




SERVICE A LA CLIENTELE

Si vous avez des questions relatives au produit et a l'installation, NE retournez PAS au magasin. Pour obtenir de l'aide, veuillez
communiquer avec le service a la clientéle.

EE= si vous avez acheté les produits aux Etats-Unis et avez besoin d'aide supplémentaire, veuillez communiquer avec Masco Bath.
Consultez @ www.mascobath.com, envoyez un courriel & customerservice@mascobath.com ou appelez le & 1-800-355-2721
* Masco Bath ¢ Moorestown, NJ 08057

Si vous avez acheté les produits au Canada et avez besoin d'aide supplémentaire, veuillez communiquer avec Mirolin Industries.
Consultez @ www.mirolin.com, envoyez un courriel & info@mirolin.com ou appelez le @ 1-800-647-6546
e Mirolin Industries ¢ 60 Shorncliffe Road ¢ Etobicoke, Ontario M8Z 5K1

ENTRETIEN ET NETTOYAGE

Pour le nettoyage régulier, utilisez SEULEMENT des détergents doux ou de I'eau chaude savonneuse. Utilisez SEULEMENT un
chiffon doux ou une éponge. Rincez toujours les surfaces aprés le nettoyage.

Avant de nettoyer ce produit a l'aide de produits de nettoyage, faites un test sur une petite surface cachée.

A\ MISE EN GARDE : Le fabricant ne recommande pas I'utilisation de produits de nettoyage qui contiennent les produits
chimiques suivants. L'utilisation de produits contenant ces produits chimiques peut provoquer la craquelure ou la
décoloration du produit et annuler la garantie.

Naphta

Acétate d'amyle

Peroxyde d'hydrogéne (peroxyde domestique courant)

Toluéne

Acétate d'éthyle

Hydroxyde de sodium (courant dans les déboucheurs de tuyaux d'écoulement)
Acétone

GARANTIE LIMITEE

Veuillez vous reporter a I'étiquette de produit (sur le carton) pour connaitre la période de garantie du modéle. Le fabricant
garantit a I'acheteur original que son produit est exempt de défaut de matériau et de main-d’ceuvre, sous réserve des limites,
des exclusions et des conditions qui suivent, a partir de la date d’achat originale inscrite sur le recu de I'acheteur. Le fabricant,
a sa discrétion, remplacera ou réparera SANS FRAIS, a I'exception des conditions ci-dessous, pendant la période de garantie,
toute piéce que le fabricant détermine défectueuse relativement au matériau ou a la main-d’ceuvre en conditions normales
d’installation, d’utilisation et de service. Lacheteur consommateur original doit informer le fabricant par écrit de tout défaut
couvert par la garantie. LA PRESENTE GARANTIE EST LA SEULE GARANTIE EXPRESSE OFFERTE PAR LE FABRICANT. TOUTE
RECLAMATION EN VERTU DE LA PRESENTE GARANTIE DOIT ETRE FAITE PENDANT LA PERIODE PRECISEE CI-DESSUS. LE
FABRICANT N'OFFRE AUCUNE GARANTIE IMPLICITE DE QUALITE MARCHANDE OU D’ADEQUATION A UN USAGE PARTICULIER. LES
FRAIS DE MAIN-D’CEUVRE OU LES DOMMAGES ENCOURUS PENDANT L'INSTALLATION, LA REPARATION OU LE REMPLACEMENT
AINSI QUE LES DOMMAGES INDIRECTS ET CONSECUTIFS LIES AUX PRESENTES SONT EXCLUS ET NE SERONT PAS PAYES PAR

LE FABRICANTS. Certaines juridictions interdisent les limites relatives a la durée de la garantie implicite ou I’exclusion ou la
restriction des dommages indirects ou consécutifs, et il est donc possible que ces limites ou exclusions ne s’appliquent pas a
vous. La présente garantie vous donne des droits spécifiques, et vous pouvez avoir d’autres droits qui varient selon la juridiction.
La présente garantie est nulle en cas de dommages causés par une mauvaise utilisation, une utilisation abusive, la négligence,
un accident, une mauvaise installation, la modification, la réparation non autorisée ou toute utilisation contraire aux directives
fournies par le fabricant.

@5
s

P/N 27766 03/12









MASCOBath



